

## **Test Report**

## (NO.):SCTA-C20190820-033N

Sample Information				
Sample Name	T-shirt non woven shopping bag			
Sample Type	30cm*60cm*14cm			
Sample Quantity	3 pcs			
Sample description	60gsm pp non woven shopping bag			
Manufacturer	Shandong Bezant CO.,LTD			
Serial No.	BZT-0820			
Sample Recevied Date	2019.08.20山东 2019.08.20山东 2019.前泽商贸有限公司)-			
Test Conclusion	The quality of 60gsm T-shirt non woven shopping bag is up to standard,could be naturally degraded. The product has passed the inspection and is approved for delivery.			



## **Test Report**

(NO.):SCTA-C20190820-033N

Test Information					
NO.	Test Item		Test Data	Remark	
1	Mass Per Unit Area,g/m²		60.3	1	
2	Breaking Strength,N	Portrait	99.6	/	
		Landscape	68.0	1	
3	Elongation At Break,N	Portrait	75.0	1	
		Landscape	50.0	/	
4	Tear Strength(Gauge:1 00mm,Speed:100 mm/min),N	Portrait	53.1	All specimens are torn along the jaws	
		Landscape	43.0		
5	Thickness,mm		500 山 东 0.33商贸有限公	司	
Remark		, ,	*	ý	